ANVISNINGAR FOR KATALOGENS ANVANDNING

Indelning och register

Katalogen dr indelad i grupper, som framgdr av registerbladet. Bildsidan f6ljs av mot-
svarande textsidor. Textsidan anger detaljens bildnummer, bendmning, bestdllningsnummer,
antal detaljer per motor och eventuella anmédrkningar. Anmidrkningarna placeras antingen
till hdéger eller nederst pd sidan. I det senare fallet &r den alltid markerad med fotnot
1, 2 ete. Stdr ordet komplett efter en detalj-bendmning, medlevereras vid bestillning
samtliga under komplettdetaljen indragna detaljer.

Bestdllning av reservdelar

Vid bestdllning av reservdelar skall alltid foljande iakttas:
1 Ange alltid motorns typbeteckning, serienummer och motornummer.
2 Ange alltid reservdelens rédtta bendmning och bestdllningsnummer.

3 Ange alltid tydligt namn och adress.

HOW TO USE THE CATALOGUE

Sub-divisions and register

The catalogue is divided into groups as shown by the register sheet. The illustration is
followed by the corrosponding pages of text. The text pages show the location of the part
in question in the illustration, a description of it, the number to be used for ordering
purposes, the quantity of this particular part used in the engine, and remarks if necessary.
The remarks are in the form of foot-notes 1, 2 etc. and are placed either to the right or
at the bottom of the text pages. If the word complete is included after the discription of
a part, all the component parts listed under the part heading and slightly displaced to the
right are supplied.

Ordering spare parts

The following points should be noted when ordering spare parts:
Always state the engine model, the serial number, and the engine number.
Always state the correct description of the spare part and its order number.

Always indicate your name and address clearly.



2 INNEHALLSFORTECKNING

Sida

Bendmning Sida Ben&m

11 Manom

AVEASIOT ..vviveeienrnivssniasearrnsionans

AVEASTENBEL oo v imnimimimrmnn i momem o mmsmtmt im g woonsgmn 11 Manoverg 1 33
Axellamell ....civviiias 31 Manoverhylsa .. i i 33
Mandverspak ... . — 35

Backalag it vl e e 31 Mellandel .... S 55 39

Backslag med reduktionsvixel ... 39 Mellant

39 Motortass ..... . -ee-- 21, 35

Backslagsaxel ...................

Backelagskfpa oo sraainsg R 33

...... eaa. 25 01jea

Brdanslefilter .

BRAnalerdr: oo v s i i 25 Oljefilte

Brinsleslang +..cscvessarsaraarnnasann 25 0ljemdts
0ljepafyllningslock ..--u-coicaiaincnncancan 15
CH LM EBEOOR osmmuryasuo esm s b pysios 45 po s o aasvars o T DIFESET v mmmess - 17
Cylinderfoder Suii it ciiiiio eiseiieision i 9 0ljetryckmdtare .. 29
CYLinderTock .o iessie it wsamisstewmsag 11 0L jetrdp wuma cmvues i 17
Cylinderlockspackning ........ e praim s . 11
Ramlagerskal ........ 7
GERETAEOT (oo osniuiniimnnis o s sossnre ams e iomis: s esaniese 27 Rullkedja ...... 43
Gummiupphédngning, bakre .............00 0000, 35

Smérjol jepump ...... assra 19

Gummiupphé@ngning, [riamre ...........c.000unn 2]
Spridare ........... - e 25
Handstartanordning ...... S e cves 21, 483 Spridarhallare .....
SEATLHOBOT oo wnw srevm evwssemes o i a7
Insprutare ....... f N A LS e T B 25 Startvev ................ 5 i SSs 43
Insprutningspump ............. SR A RS 25 Stoppreglage ...........

Insprutningsror ...... 25 Stotstang ................ R 13

Instrumenttavla .............. R s et 29 Svinghjul ......... AR ST 7
Insugningsror ........... o e e 11 Sviinghjulsskydd ...
Insugningsventil ....ccisiesvuniivevivaiina . 11
Termostathus ......... e R 23
Justerring ..... TR SR e 33 Trevigskran ....... R e iainaciie 23
TrumYamell v st 31
Kamaxel ..........ci.iiiiiiniinnenanannrnna 13
L G T e T T Y SR 43 Varvial

Kilrem ................ e 27 Venti

e R oy e 9 Vent

Kolvringssats ............ S A B RS 9 | Ventill
Kopplingshalva .........c000vuinnnns 37, 39, 41 | Vevaxel ...... . 9
Kopplingsskap ............. 29 | Vevstake .... : AP oty o 9
Kugghjul for insprutningspump .............. 21 Vipparm ..... s 13

Kyl- och JEnSpump .......vuvcevuicinnrinsenns 23 Vipp

Kylvattenrdr ..........c00c0unn S T R S 23 Vixelhj
Kylvattentermometer ........ 29 Vixelhus .. i e o 31, 39
i Vixelstromsgenerator ... ....c.occceciaanaas 43
Laddningskontrollampa ............... e 29
Laddningsregulator .............. 00000000 27, 43
Lagerskil ..o ue et 9
Luftfilter .......cciueniiiiiiiiinanianianas 1l




CONTENTS 3
Description Page Description Page
Adjusting ring .......oceiiiniiiiiiiariraes 33 Lubricating oil pump .........c.ciinvinrinesn 19
90 1 I - Y- 7 1% R s Ty e e e 11
Klternator .. ..o SEE Seaespinesy e 43 Main bearing .....ccciiiiiiininnrirircaionns 7
Mounting bracket, front ................... 21
Big end bearing .....ccvorrrrimnecaatianann- 9
Nomzle' ., it . i ddia i ddianag el 25
Cain; shaft ... ooiiriEEEieirere FriminEEee 13 Nozzle BoLlder ovas o sma ims waei faie s 25
Charging
Charging rel 011 dip: stick e mmevm v v e i 17
Connecting rod ........cciuvceeiamrrraanassnns 9 03l filler Cap ..cswwrrrrrmrrerasesonsayeees 15
Cooling v 23 041 FALReT: seo-wvime o i i A R S S Bt 19
Cooling w and bilge pump ........0..... 23 0il pressure gauge pipe 29
Cooling w thermometer & i pariidamsray 29 Dil pressure Faufe ............eiceravaanans 29
Coupling half .........cevvrerinnnens 37, 39, 41 041 SEPATRTOR opimsroaiisssemieiinsinimnmmin s im0 15
Crankshaft ...vcevecvanscasonrsnmareascnsnnss ¢ 0il strainer sy wsse REi e aum 17
Cylinder block ....::cowisyanstou svavas v 7 O] BUNID: sarcseorensinianoresageosesnse i sy eiiaietinta a0 ofabiasios nia 16 imis 87
Cylinder head .....cccvvvvnrimrvrrnnnenenens 11 Operating fork ..........coiiiuiiinisnnannns 33
Cylinder head gasket ..............c0onnin 11 Operating sleeve ........ccevrnuraranesnanas 33
Cylinder 1iner ...ewamenvssnrnsmsssmesssenns 9 Operating lever ..........cecvuvsvaranencans 35
DIM FASE i s et e s e 8 31 Pisdon ... .. ivaaivassisseiienuiasaandiet 9
Dynamo . ... ceiiievidrarni e ieiiesaiaiaa 27 Piston rings .......crereuiniiannacnnsnconns 9
Push rod ......cc00imuuanaass R TP 13
Exhaust 11
Exhaust 11 Rear rubber mounting ............ ..., 35
Reduction gear box adaptor 39
Flywherl ...oovsmmeaememmmeninmmonme pmme st o * Reverae Zear i idvoniisiaanninimsiyvensi 31
Flywheel cover Reverse gear with reduction gear ........... 39
Front rubber 1 Reverse gear shaft ...................... 37, 39
Fuel filt ‘_ Reverse gear housing .......veveuuiineaansss 33
PUGT MOEE o wowviiiinsnie aissms s s mnsp S i s | Rocker-arg o, o siadaiviadiissnnnadsansa 13
Fuel 25 Rocker arm-shaft .......sciiceawsoeivaeaceas 13
Rollar: cHBIN owsismeniiba o dai, siinimomsing 43
Gear 21
Gear 39 SHARL. AABR. orcirommmss b st o sunls sihihn s o aoa e 31
Gear wheel, injeetion pump ................. 21 Starter oo S R R R e 27
Starting crank ....... it inierieitincnaans 43
Hand starting deviee .........vucvvnannn- 21, 43 Stop control wciiaiia e v R S e e 29
BWLEEH BOX: oowcnnvmimiossimmumremn s pnesnn n g s sioca e winn 29
Jdling gear ....ieoverersnsonsrsosacasnranns 21 )
IRJEOROT wctiiivt v &ird Wi e W Rl s ataniieia Siase 25 Tachometer . ....oicieervereresnersrserrenss 29
Injection pipe ..veveiiirnnrranreanrraansans 25 Thermostat housing ........,.... ..o 23
Injection PUmMpP ...ccuivrerrarannencassssssnas 25 Three=way (COCK! i vuwmimmmnmm s minmn minm ris wimteiases 23
Inlet manifeld ........ic0eiuimaceianseeinasa 11
Inlet valve ....c.cvnivisrmnvsrsivrss susevaass 11 Upper chain wheel ........ 0 vivnnnianenenns 43
Instrument panel ..........ciuivrianrarrarnas 29
VEAINE LONET wovuowmonsramon e sonioie somemsmimse s s snin 15
Valve SPring .. ..o, cviivieianiiiniaivinnans 11
Valve BAPTEE wivwammesmisrm s p i ey 13
Vshedds o o @ s i e s e A S e 27




{udin)
ﬂ L

E—




Kylsystem
Brinslesystenm
Elutrustning
Instrumenttavla
Backslag

Backslag med re-—
duktionsviaxel

Hapdstart, vixel-
stromsgenerator

Cooling system
Fuel system
Electric equipment
Instrument panel
Reverse gear

Reverse gear with
reduction gear

Handstarting device,
alternator

22
24
26
28
30

as

42

23
25
27
29
37

41

43



\
62—

61—

60— ¢
59— —

64—
67 66 33 34 35 oo\\\
N

58

36 39 41 40

5



Cylinderblock

= Sida
Cylinder block page
Bendmning Description 3‘:; g::ilijum— ;::'2:"“1'18
1 Cylinderblock, komplett Cylinder block, complete 1 48311
2 Cylinderblock Cylinder block 1 48200
Lagerdverfall Bearing cap 2 48225
4 Styrhylsa Guide sleeve 6 48227
5 Skruv Screw 6 U6S 1/2 UNC x 114 D80
6 Lageridverfall Bearing cap 1 48224
7 Spirrplat Locking plate 2 48152
= Hattplugg Cap plug 2 ¢ 10 DIN 443
Bussning Bush 1 48518
Hattplugg Cap plug 3 @ 12 DIN 443
Bussning Bush 1 48517
Rirpropp, oljekanal Plug, oil hole 2 51003-109
Rirpropp, oljekanal Plug, oil hole 1 51003-110
12 Axialbricka, komplett Axial washer, complete 2 48333
1 ring Felt ring | 52800-861
14 ‘rpinne Guide pin 2 CPK 8 x 20
15 agerskal, komplett Main bearing, complete 3 48332
1 ghjulsskydd Flywheel cover 1 48554
17 ning Joint 1 48277
18 Screw 10 ues 3/8 UNC x 38 D60
1 Fiaderbricka Spring washer 10 FBB ¢,7
2 zhjul, komplett Flywheel, complete 1 48556
21 Svdanghjul Flywheel 1 48553
22 Kuggkrans Gear ring 1 48267
23 Locking washer 2 48282
24 Screw 4 U6S 3/8 UNC x 57 D60
25 Cover 1 48279 75116%)
2 Screw 2 UGS 3/8 UNC x 22 DGO
27 Spring washer 2 FBB 9,7
28 Eye bolt nut 1 LT 1/2 UNC
29 I keringspinne Indicating pin 1 48278
Aviappningskran Drain cock L 22443-5
Cippel (dingér i block kompl) | Nipple (incl. in block complete) | 1 25171
2 Expanderbricka -"- Core plug =- 6 36 DIN 470 2340
Pinnskruv Stud bolt : 2 48496
4 Pinnskruv Stud belt | 2 48511
5  Pinnskruv Stud holt | s 48512
Packning Joint 1 48273
¥ Styrpinne Guide pin 1 CPK & x 30
38 Styrpinne Guide pin 3 CPK 8 x 20
39 | Mellanplat Front cover plate 1 48351
40 Screw 3 U6s 5/16 UNC x 25 D60
41 Locking washer 3 Stickto AZ 8,4
P od Axial washer 0,1 os 2 48161
ad Axial washer 0,3 cs 2 48162
lett 0,3 ud Main bearing, complete 0.2 us ;. g}g%

plett 0.6 yd Main

bearing, complete 0.6 us

b4y

H

o







Vevaxel

Crankshaft page
P?s. Benimning Description | Ant. Detalq nr Anmiarkning
Fig. | Qty.| Part No Notes
42 | Vevaxel, komplett Crankshaft, complete 1 48301
43 Vevaxel Crankshaft 1 48151
44 Motvikt Counterweight 4 48285
45 Skruv Screw 8 U6S 5/16 UNC x 25 D60
46 Mutter Nut 8 Loc-King 5/16 UNC D80 fzb
47 Kugghjul Gear wheel 1 48266
48 Kil Key 1 WK 6 x 22
49 01jeavkastarring 0il throw-off ring 1 48299
50 Styrpinne Guide pin 2 CPK 10 x 25
51 Vevstake, komplett Connecting rod, complete 2 48298
52 ‘ Vevstake med 6verfall Connecting rod with cap 2 48485
53 Kolvtappsbussning Gudgeon pin bush 2 48514
54 Cylindrisk pinne Cylindriecal pin 4 CP 4m6 x 10
55 Pinnskruv Stud bolt 4 48455
56 Mutter Nut 4 | Loc-King 3/8 UNF D 80 fzb
57 Fjadrande rérpinne Cotter pin 4 FRP 4 x 32
58 | Kolv, komplett Piston, complete 2 48320
59 Kolv Piston 2 48260
60 0ljeskrapring 0il scraper ring 4 48318-1
61 Kompressionsring Compression ring 4 48317-1
62 Kompressionsring, forkro- Compression ring, chromium
mad plated 2 48316
63 Kolvtapp Gudgeon pin 2 48319
64 Sparring Cirelip 1 Sg H 30
Kolvringssats, kompl. std Set of piston rings, compl. std 2 48534
Kolvringssats, kompl. 6d 0,10 | Set of piston rings, compl. os 0.1¢ 2 48535
65 Lagerskél, komplett Big end bearing, complete 2 48331
Lagerskél, komplett ud 0,3 Big end bearing, complete us 0.3 2 48156
Lagerskal, komplett ud 0,6 Big end bearing, complete us 0.6 2 48157
66 Styrstift Guide pin 2 FRP 8 x 18
67 Cylinderfoder (fdér rep) Cylinder liner (rep parb) 2 48536







Cylinderlock

Cylinder head g
5 g:z Bendmning Description gg;:lgunr ﬁg:izkning
]
1 Cylinderlock, komplett med Cylinder head, complete, with
ventiler valves 1 48263 49912 **
2 Cylinderlock, komplett Cylinder head, complete 1 48253 49904 *¥
3 Cylinderlock Cylinder head 1 48153 49903 *x
4 Expanderbricka Core plug 3 36 DIN 470 2340
5 Ventilsédte Vavle seat 2 48165
6 Hylsa for spridarhdllare Sleeve for nozzle holder 2 48254
7 Ventilstyrning, insug. Inlet valve guide 2 48186
8 Ventilstyrning, avgas Exhaust valve guide 2 48187
9 Plugg Plug 1 51003-109 2 st/2 pes 49976 ¥
10 Hattplugg Cap plug 1 § 8 DIN 443 utghr/withdraw **
11 Insugningsventil Inlet valve 2 48163
12 Avgasventil Exhaust valve 2 48164
13 Ventilf jider Valve spring 4 48173
14 Ventilf jdderbricka Valve spring washer 4 48175
15 Ventilknaster Valve split taper cotter 4 48256
16 Gummimanschett, insug. Rubber ring, inlet valve 2 48513
T Pinnskruv Stud bolt 4 upPs 5/16 UNC x 40 D60
18 | Avgasror, komplett Exhaust manifold, complete I, 48309 49914 Fx
19 Avgasror Exhaust manifold 1 48293 49913 *%
20 Expanderbricka Core plug 3 36 DIN 470 2340 4st/4pcs 32 DIN**
21 Packning Gasket 1 484056 49905 *%
22 Bricka Washer 1 BRB 10 x 18
23 | Skruv Screw 3 U63 3/8 UNC x 102 D80
24 Flans Flange 1 23268
25 Packning Gasket 1 22876
26 | Skruv Serew 4 U6S 3/8 UNC x 32 D60
27 | Fjaderbricka Spring washer 4 FBB 9,7
28 | Insugningsror Inlet manifold 1 48283
20 | Packning Joint 1 48290
30 | Skruv Screw 1 Uc6s 5/16 UNC x 57 D80
31 Cylinderlockspackning Cylinder head gasket 1 48242
32 Mutter Nut 9 UeM 1/2 UNF D80
33 | Luftfilter Air cleaner 1 75729
34 | Plugg Plug 1 18887
35 | Nippel Nipple 1 49143
36 | Pinnskruv Stud bolt 2 48329 49971 *




7 48

‘/
——

51 50 49 34 35 52 46 47 45 41 39 37 3640 3842 43 44

._NA

DLL-¥l



Kamaxel, ventilmekanism

= Sida
Camshaft, valve mechanism page 12
Bendmning Description Lut. Deseld mp | frmatining
Qty. Part No | Notes
Hamaxel, komplett Cam shaft, complete 1 48310
Kamaxel Cam shaft 1 48264
Styrflins Guide flange 1 48288
EKuggh jul Gear wheel 1 48272
Kil Key 1 WK 5 x 22
lasbricka Locking washer 3 Stickto AZ 26
Mutter Nut 1 48287
Skruv Screw 2 Uc6s 5/16 UNC x 19 D60
Lzszbricka Locking washer 2 Stickto 1Z 8,4
Ventillyftare Valve tappet 4 48177
S:dtstang Push rod 4 48184 49828 *
Vipparmsaxel, komplett Rocker arm shaft, complete 1 48226 49911 *
Vipparm, komplett Rocker arm, complete 2 18182 49908 *
Vipparm Rocker arm 2 48167 49906 *
Justerskruv Rocker adjusting screw 2 48190 49827 *
Vutter Nut 2 UGM 3/8 UNF D80
Bussning Bush 2 48380
Vipparm, komplett Rocker arm, complete 2 48181 49909 *
Vipparm Rocker arm 2 48168 49907 *
Justerskruv Rocker adjusting screw 2 48190 49827 *
Vutter Nut 2 U6M 3/8 UNF D8O
Bush 2 48380
Shaft 1 48223 49910 *
Cap plug 2 # 12 DIN 443
Bearing bracket 2 48199
Spring 1 48250
Fjéader Spring 2 48251
Bricka Washer 4 48252
Sparring Circlip 2 SgA 18
atte Nut 2 U6M 5/16 UNC D80
—ring O-ring 2 OR-15,1 x 1,6 A SMS 1586
Bricka Washer 2 BRB 8,4 x 16
Stankplét Splash plate 1 48687
Mutter Nut 1 UBM 5/16 UNC D80
Pack Gasket 1 48255




33
7 48 A

—

51 50 49 34 35 52 46 47 45 41 39 37 3640 3842 43 44

12<

OLL-dL



Ventilkapa

Sida
Valve cover bae

i . b
i l];i; Bendmning Description g?; EZ::ll&unr E gxsr;u:zknlng
| _ ; |

33 Ventilkapa, komplett Valve cover, complete 1 48692 49901 *

34 Ventilkéapa Valve cover 1 48693 49902 *

35 Hals Collar 1 48300

36 Axel Shaft 1 48325

37 Mandverspak Lever 1 48564

38 Stdallskruv Adjusting screw 2 48563

39 Mutter Nut 2 U6M 1/4 UNF

40 0-ring 0-ring 1 0R 11,1 x 1,6

41 i Skruv Screw iE B6LS 5 x 12

42 Kula Ball 1 24561-6

43 Fjader Spring 1 33077

44 Stoppskruv Stop screw 1 UsS6ss 1/2 UNC x 13

45 Packning Joint 1 48328 49794 *

46 Lock Cover \ 1 48315 49797 *

47 Skruv Screw L2 ULCS 5/16 UNC x 13

48 | 0ljeavskiljn.filter, kompl 0il separator, complete 1 48688 utgdr/withdraw *

40 | Hus Housing L 48689 n i *

50 Duk Screen 3 48690 " "

51 Sparring Cirelip 1 sgl 26 " itk

52 Vinkelror Elbow 1 49142 49143 *

53 | 0ljepafyllningslock 0il filler cap 1 48303

54 Hattmutter Cap nut 2 UM 6/16 UNC Db‘(YUHr’i 3/8 UNC D 80%

55 Bricka Washer 2 BRB 8,4 x 16

56 | Slang Tube 1 48158 49940 *




29 28 46 47 48
/) -/




Oljetrag, oljesil

Spring washer
Bracket
Screw

Spring washer

FBB 8,2
48246

U6S 5/16 UNC x 13 D60
FBB 8,2

u " i
Oil sump, oil strainer page 17
. N
Benimning Description ‘32; 2::211-}0’“' J;z‘zz:k“mg ‘
1 0ljetrdg 0il sump I 48258
2  Packning Joint 1 48259
3 Skruv Screw 19 U6s 5/16 UNC x 25 D60
£ Fjaderbricka Spring washer 19 FBB 8,2
3 Plugg Plug 1 31911 ‘
6 Bricka Washer 1 18265-7
T Hor for oljemédtsticka Pipe for oil dip stick 1 48261
S 0ljemdtsticka, komplett 0il dip stick, complete a 48257
: Handtag Handle 1 48262
10 Sticka Dip stick 1 48247
11 O-ring O-ring 1 OR-7,1 x 1,6
12 0ljesil, komplett 0il strainer, complete 1 48248
13 Housing 1 48243
iz O-ring 1 O0R-11,3 x 2,4
15 Strainer 1 48244
16 Lasbygel Locking clamp d 48245
17 Sugror, komplett 0il suction pipe, complete 1 48211
18 0il suction pipe 1 48210
1% Flange 1 48209
e 0-ring 1i OR-12,3 x 2,4
3] Screw 2 U6S 5/16 UNC x 16 D60
2
2
2
6
4

Screw

U6S 5/16 UNC x 13 D60




29 28 46 47 48
/) L/




Smorjsystem

" = Sida 19
Lubricating system Page
Bendmning Description Ant.| Detalj nr Anmérkning
Qty.| Part No Notes
{1 Smérjoljepump, komplett Lubricating oil pump, complete 1 48667 49886 *
28 Pumphus Pump body 1 48665 49887 *
29 Propp Plug 1 51003-110
30D Pu=phjul, kompl., drivande Driving gear, complete 1 48213 49889 *
31 Pumph jul Gear wheel 1 48365 49888 *
2 Axel Shaft 1 48345
33 Pu=phjul, kompl., drivet Driven gear, complete 1 48214 49890 ¥
31 Pumph jul Gear wheel 1 48365 49888 *
S Axel Shaflt 1 48346
S Packning Joint 1 18222
> Lock Cover 1 48666
37 Stankplat Splash plate 1 48212
3= FiZderbricka Spring washer 3 FBB 8,2
3 Skruv | Screw 4 | UBS 5/16 UNC x 22
e Eolvw Piston 1 48218
<1 Spring 1 48215
2z Spring washer ‘ 1 FBB 13
£ Plug 1 48221
-- Key 1 WK 3 x 10
= Dowel pin 2 CPK 6 x 20
£ Gear wheel 1 48219
£7 Spring washer 1 FBB 9,7
2 Nut 1 UL6M 3/8 UNC
3 Screw 4 U6S 5/16 UNC x 57 D60
54 L icka Locking washer 4 Stickto AZ B,4
=3 | O-ring 1 0R-12,3 x 2,4
52 i or 0il pipe 1 48289
53 © O-ring 2 OR-13,3 x 2,4
4 0 ilter, komplett 0il filter, complete 1 48491
33 0ljefilter Cartridge 1 | 75827
4 Bus Body 1 418492
37 Eula Ball 1 24561-6
38 Fjader Spring 1 48493
9 Fibre washer 1 18265-T7
5 Plugg Plug a5 48494
61 Packning Joint 1 48497
&2 | Skruv Screw 2 U6S 3/8 UNC x 25 D60
$3 Fjaderbricka Spring washer 2 FBB 9,7




AR
: ORI,
\ X))

& | S .
1 )
¢ AE—"2
%
%




Transmission, handstart

Sida

Transmission, hand starting device page 2!
P?s. Bendimning Pescription Ant.| Detalj nr Anmdrkning
Fig. Qty.| Part Neo Notes

1 | Vixelhjulskdpa Gear cover 1 48565

2 Packning Joint 1 48274

3 Mellankugghjul, komplett Idling gear, complete 1 48304

4 Kugghjul Gear wheel 1 48280

3 Bussning Bush 1 48516

6 | Axeltapp Shaft 1 48286

7 Styrbricka Guide washer 1 48291

8 | Skruv Screw 2 U6S 5/16 UNC x 64 D60
9 Lashricka Locking washer 2 Stickto AZ 8,4

10 Kugghjul, insprutningspump Gear wheel, injection pump 1 48349

11 Lyftigla Eye bolt nut 1 LT 1/2 UNC

12 Handstartanordning, delkompl| Hand starting device, incomplete 1 48566

13 Axel Shaft g 48559

14 Kugghjul Gear wheel 1 48560

15 Kil Key 1 WK 6 x 25

16 Lager Ball bearing 2 SKF 6205

17 Loek Cover 1 48557

18 Tdatningsring 25 x 356 x 7 0il seal! 25 x 35 x 7 1 52801-156

19 Pinne, hérdad Pin, hardened ¥ CPK 10 x 45

20 Packning Joint 1 48558

21 Medbringare Driver 1 48431

22 Lasbricka Locking washer 2 Stickto AZ 8,4

23 Skruv Serew 2 ves 5/16 UNC x 16 D60
24 Skruv Screw 3 U6s 5/16 UNC x 25 D60
25 | Skruv Serew 1 U6S 5/16 UNC x 102 D60
26 Fjiaderbricka | Spring washer 3 FBB 8,2

27 Bricka Washer ik 48229

28 | Skruv Serew 1 U6S 5/16 UNC x 57 D60
29 | Skruv | Screw 3 U6S 5/16 UNC x 70 D60
30 | Skruv | serew 2 | U6S 5/16 UNC x 89 D8O
31 Fjaderbricka Spring washer 6 FBB 8,2

Alternativ 1: |

32 Motortass, framre | Mounting bracket, front 2 48339

33 | Skruv Screw 6 UBS 3/8 UNC x 32 D60

Alternativ 2:

34 | Gummiunpphingn. kompl, fridmre | Front rubbermounting, compl.front] 2 48548

35 Motortass | Mounting bracket 2 48546

36 Gummielement | Rubber element 2 | 48361

37 Skruv | Screw 2 | UeS 1/2 UNF x 38

38 Fjdderbricka ! Spring washer 2 FBB 13

39 Plat : Plate 2 48544
40 Skruv | secrew 4 | U6s 5/16 x 13
41 Fjaderbricka | Spring washer 4 | FBB 8,2







Kylsystem

s Sida
COOIIng System Page 3
[
;'_“; Zesimning Deseription -;’;;:. g;::lf,o"’ ﬁi;l:ii:kning‘
I  Exl- och lénspump, komplett | Cooling water and bilge pump, compl] 1 48196 )
- Evlpu=phus Cooling water pump 1 48191 g
3 Lasspumphus Bilge pump body 1 48172 g
< Bezer. komplett Impeller, complete 2 48437 §
3 Eax cam 2 | 48198 )
EH Screw 2 KES 1/4%x19 5170
T Washer 2 Dubo 1/4"
3 0-ring 1 0R-79,5 x 3
s Washer 1 481956 *
4 Bush 1 42745
. B4 Bush 1 49744
| - Shaft 1 48193 §
13 0il seal 15 x 24 x 7 2 | 52801-125 ;
¥} Screw 4 U6s 5/16 UNC x 32
S Spring washer 4 FBB 8,2 3
% Locking pin 1 49203 %
w Cotter pin 1 FRP 5 x 36 )
E Elbow 2 48419
e Stop nut 2 24373
2 Sippel Nipple iF 48413
- | Vimkelmippel Elbow 1 53403-813
=2 Lachk Cover 1 48275 *
= SkreT Screw 2 50016—6/16 x 32
M Sowr Screw 4 U6S 5/16 UNC x 76 D8O
= Skruv Screw 2 U6S 5/16 UNC x 19 D60
E_ Fjaderbricka Spring washer 6 rpp 8,2
= S-rimg O-ring 1 0R-32,2 x 3 %
3 Packuing Joint 1 48276
> Termwstathus, komplett Thermostat housing, complete 1 48359
= Termestathus Thermostat housing 1 48338
n ermestat Thermostat 1 48457
= Packming Joint 1 48353
- Cap 1 48337
e Screw 2 U6S 5/16 UNC x 51
= Spring washer 2 FBB 8,2
¥ Skrev Screw 2 UGS 3/8 UNC x 45 D60
3T  Fjaderbricka Spring washer 2 FBB 9,7
3B Pachnicg | Joint 1 48179
| Nipple 2 53402-813
Nut 1 53400-813
Ferrule 1 53401-813
Cooling water pipe, complete 1 48532 *
Elbow with cock 1 49122 *
Three-way cock, complete 1 47400




—24
25
26

2R -155




Branslesystem

Fuel system Page 2
) B R
i:; Bendmning Description ‘3:; g:::lﬂonr ﬁ:::zknlng
1 ' Insprutningspump Injection pump 1 48228
2 | Eil Key 1 | WK 5/32" x 5/8"
3 Mutter Nut 1 U6M 1/2 UNF
4  Packning Joint 1 48233
5 | Brdanslefilter Fuel filter 1 48230
) Hus (sidljes ej separat) Filter head (no spare part) 1
7 Filterelement Filter canister 1 48458
2  Pinnskruv Stud bolt 3 48537
9 Bricka Washer 3 BRB 8,4 x 16
1 Fjdderbricka Spring washer 3 FBB 8,2
11 Mutter Nut 3 U6M 5/16 UNC D80
12 Skruv Screw 2 | U6S 3/8 UNC x 25 D60
1 Bricka Washer 2 BRB 10 x 18
14 Fjédderbricka Spring washer 2 FBB 9,7
15 Léckoljeror Injector leak-off pipe 1 48386
16 Packning Joint washer 6 48229
17 Halskruv Banjo bolt 1 75159
18 Insprutare Injector 2 48231
1 Spridare Nozzle 2 48551
2 idarhallare Nozzle holder 2 48552
2 B <a Washer 2 48232
>3 Nut 4 U6M 5/16 UNC D80
2 Injection pipe 1 1 48384
24 1T Injection pipe II 1 48385
< Fuel pipe 1 48388
2 Bramslerdr Fuel pipe 1 48387
> Srézsleslang, komplett Fuel hose, complete 1 48575
5 Flexibel bransleslang Flexible fuel hose 1 48160
2 ppel Nipple 1 48603
Reza Cone 1 48602
L =z Soldering cone 1 47111
- Lrzp Coupling nut 1 47110
3a Banjo nipple 1 47993
-z = Feed pump 1 T5734




14 20 19 15 19 18 17

1R -158



Elutrustning

= = Sida
Electric equipment R
| ]
coonnie Ant.| Detalj nr Anmirkning
Deseription Qty Part No Notes
arzmetor Starter 48239
—v Screw U6S 3/8 UNC x 25 D60
@derbdricka Spring washer FBB 9,7
T Bracket 48307
v Screw U6S 3/8 UNC x 25
Spring washer ‘ FBB 9,7
peTaior Dynamo 48240
= Screw [ U6S 5/16 UNC x 25 D60

aderbricka
imzir i generator 48240,
- T )

ad=rdricka

¢ 40 x 62 x 10

fi=ingsregulator

Spring washer

Nut

Dynamo pulley

Key (incl. indynamo 48240)
Nut ( - - )
V-belt

Adjusting strap
Screw

Screw

Washer

Spring washer

Nut

Belt cover

Screw

Spring washer
Distance ring

0il seal 40 x 62 x 10
Cover

Joint

Screw

Spring washer

Belt pulley

Key

Locking washer

Nut

Charging relay

R I T O T T et i e I SR T L

FBB 8,2

U6M 5/16 UNC D60
23967

WK 3 x 13

49162

LT-34

21139-1

UGS 5/16 UNC x 16 D60
U6s 5/16 UNC x 22 D60

BRB
FBB
U6s

8,4 x 16
8,2
5/16 UNC

48529

Uss 5/16 UNC
FBB 8,2
48520
52801-185
48521

48378

U6S 5/16 UNC
FBB 8,2
48295

WK 6 x 22

x 57 D60

x 19 D60

Stickto AZ 26

48287
48241







Instrumenttavla

Instrument panel page 2
iz;:% Bendmning Description g:;: g;::lgunr g:tigkning
1 | Instrumenttavla, kompl., std| Instrument panel, compl., std 1 48389
2 Tavla Instrument panel 1 25118
3 Kylvattentermometer m lampa Cooling water thermometer wbul 1 35403
Glodlampa Bulb 1 12 Vv, 2 W, Ba, 7 s, Osram 3898
4 0ljetryckmdtare med lampa 0il pressure gauge with bulb 1 35401
5 Kopplingsskdp Switch box 1 45776
] Nyckel Key 1 49168
T Laddningskontrollampa Charging control lamp 1 35620
8 | Glod1lampa Bulb 1 12 Vv, 2 W, Ba, 9 s, Osram 3796
9 Startknapp Starter button 1 45791
10 | Stoppreglage Stop control 1 75206
11 ! Firmaskylt Plate 1 45586
12 | Mutter Nut 2 B6IM 3 - 5170
13 i Manometerror 0il pressure gauge pipe 1 24522
14 | Bricka Fibre washer 1 18265-1
| Kabelsko Cable clip 1 2,5 m>/f 5,5
E Kabel typ EK Cable type EK 2,6 mm2 L = 500 mm
i Kopplingsschema Wiring diagram 1 2K-250
1 Instrumenttavla, komplett Instrument panel, complete with
med varvtalsmatare tachometer 1 48390
3 Kylvattentermometer m lampa Cooling water thermometer wbulb 1 35403
Glédlampa Bulb 1 12V, 2 W, Ba, 7 s, Osram 3898
4 0ljetryckmdtare med lampa 0il pressure gauge with bulb 1 35401
5 Kopplingsskap Switch box 1 45776
6 Nyckel Key 1 | 49168 5
7 Laddningskontrollampa Charging control lamp 1 35620
8 Glodlampa Bulb 1 12 V, 2 W, Ba, 9 s, Osram 3796
9 Startknapp Starter button 1 45791
10 Stoppreglage Stop control 1 75206
11 Firmaskylt Plate 1 45586
12 Mutter Nut 2 B6IM 3 - 5170
13 | Manometerror 0il pressure gauge pipe 1 24522
14 i Bricka Fibre washer 1 18265-1
15 Tavla Instrument panel Ak 25117
16 Varvtalsmitare Tachometer 1 46286
17 Axel Cable 1 35414
Kabelsko Cable clip 1| 2,5 m?/f 5,5

Kabel typ EK
Kopplingsschema

Cable type EK

Wiring diagram

2,5 mm2 L = 500 mm

2K-250




91 50
95 9293 94 54 55 56 51 53 52 57 58 59

87". 82 83

|
il

i

101¢

?\/
%l.}ldo 19 18

e 2021 15 16
17

_/
Y

14

Gil-H0



Backslag

Reverse gear Poge %)
igz:} Bendmning Description 32;: g:::lgonr ﬁgizgkning
1'
1-107 Backslag, delkomplett Reverse gear, incomplete 1 [ 48574 49899 *
1 0ljerdr 0il pipe 1 | 48555
2 O-ring O-ring 2 ; OR - 9,3 x 2,4
3 Axeltapp Shaft 1 | 48406
4 Plattkil Flat key 1 R4 x4 x 25 dr
5 Skruv Screw 4 U6S 3/8 UNC x 25 D60
6 Fjdderbricka Spring washer 4 FBB 9,7
7 Hattplugg cap plug 1 f# 8 DIN 443
8 Mellandel Gear box adaptor 1 48420
9 O-ring O-ring 1 OR - 16,3 x 2,4
10 Hattplugg Cap plug 1 # 16 DIN 443
11 Skruv Screw 8 UGS 3/8 UNC x 25 D60
12 Fjdderbricka Spring washer 8 FBB 9,7
13 Tdatningsring 45 x 62 x 10 0il seal 45 x 62 x 10 1 52801-192
14 Vixelhus, delkomplett Gear housing, incomplete 1 48423 49952 *
15 Véaxelhus Gear housing 1 48404
16 Bussning Bush 1 48519
17 Kugghjul, komplett Gear wheel, complete 2 48411
18 Kugghjul Gear wheel 2 48410
19 Bussning Bush 4 48522
20 Axel Shaft 2 48416 49953 *
21 Hattplugg Cap plug 4 $ 8 DIN 443
22 Kugghjul, komplett Gear wheel, complete 2 48409
23 Kuggh jul Gear wheel 2 48408
24 Bussning Bush 2 48522
25 | Distanshylsa Distance sleeve 2 48418
26 | Axel Shaft 2 | 48415 49953 *
27 Fjddrande rérpinne Cotter tube pin 2 FRP 8 x 40
28 Kuggh jul Gear wheel 1 48407
29 Plattkil Flat key 1 R6 x 6 x 40
30 Kuggh jul Gear wheel 1 48412
31 Kullager Ball bearing 1 SKF 6202
32 Sparring Cirelip 1 Sg A 25
33 Kullager Ball bhearing 1 SKF 6007
34 Sparring Cireclip 1 Sg H 62
35 Kugghjul Gear wheel 1 48417
36 Axellamell Shaft disc 2 48425 3 st/3 pes 49833 *
37 Trumlamell Drum dise 1 48426 3 st/3 pes 49832 ¥
38 Tryckskiva Thrust disc 1 48424




91 50
95 9293 94 54 55 56 51 53 52 57 58 59

87". 82 83

|
il

i

101¢

?\/
%l.}ldo 19 18

e 2021 15 16
17

_/
Y

14

Gil-H0



Backslag

Reverse gear Page %

;:Z Bendmning Description PQ“;: ‘ gz;:.'lgonr ﬁx::'::kning

39 Justerring, komplett Adjusting ring, complete 1 48525

40 Justerring Adjusting ring 1 48435

41 Havarm Toggle 3 48422

42 Rulle Roller 3 48430

43 Bult Bolt 3 48472

44 Bult Bolt 3 CP 8h6 x 45

45 Fjdderbricka Spring washer 1 FBB 8,2

46 Lasskruv Locking screw 1 48449

47 Mandverhylsa Operating sleeve 1 48445

48 Kullager Ball bearing 1 SKF 6008

49 Sparring Cirelip 1 Sg A 40

50 Mandvergaffel, komplett Operating fork, complete 1 48446

51 Manévergaffel Operating fork 1 48414

52 Fjaderbricka Spring washer 2 FBB 9,7

53 Skruv Serew 2 UBS 3/8 UNC x 38 D60

54 Medbringare Driver 2 48470

55 Sparring Cirelip 2 Sg A 12

56 Rulle Roller 1 48467

57 Bult Bolt 2 48466

58 Rulle Roller 1 26899

59 Sparring Circlip 2 Sg A 10

60 Backslagskapa Reverse gear housing 1 48428 49946 x

61 Packning Joint 1 48490

62 Plugg Plug 1 24835

63 Packning Fibre washer 1 18265-6

64 Skruv Screw 3 UGS 3/8 UNC x 32 DGO

65 Skruv Screw 2 U6S 3/8 UNC x 25 D60

66 Fjdderbricka Spring washer 3 FBB 9,7

67 Bromsband Brake band 1} 48429

68 Bult Bolt 1 31468

69 Spérr Catch i 48447

70 Bult Bolt 1 48448

71 Spéarryttare Circlip 1 7 SMS 1583

72 Mutter Nut 1 UL6M 1/2 UNC

73 Skruv Screw ; 1 U6S 3/8 UNC x 25 D60

T4 Mutter Nut 1 U6M 3/8 UNC D80

15 Hévarm Lever arm 1 48443

76 Bult Bolt 1 48468

77 Sparring Circlip 2 Sg A 12

78 Justerskruv Adjusting screw 1 UTSS 3/8 UNC x 45

79 Lasmutter Locknut 1 UGM 3/8 UNC

80 Mandveraxel Operating shaft 2 48474 49947 *

81 } O-ring O-ring 2 OR - 17,3 x 2,4 52801-148 %
* fr o m serie 5 - from series 5




91 50
95 9293 94 54 55 56 51 53 52 57 58 59

87". 82 83

|
il

i

101¢

?\/
%l.}ldo 19 18

e 2021 15 16
17

_/
Y

14

Gil-H0



Backslag

Reverse gear Pege %°
!
Pt?s. Bendmning | Description Ant.| Detalj nr Anmdrkning
Fig. ’ Qty.| Part No | Notes
|
82 Kil | Key 1 WK 8 x 25
83 Plattkil 1 Flat key 2 R 5 x5 x 25 dr WK 5 x 12 *
84 Fiste, komplett ‘ Socket, complete 1 20939
85 Fidste | Socket 1 22749
86 Skruv Screw 1 U6S 3/8 UNC x 38
87 Skruv ‘ Screw 1 | U6S 3/8 UNC x 25
88 Manéverspak | Operating lever 1 | 22746
89 Handtag Knob 1 22747
90 Bricka Washer 1 22748
91 Lucka, komplett Cover, complete 1 48442
92 Lucka Cover 1 48440
93 Fjdder Spring 1 48441
94 Skruv Serew 2 CSK B 8 x 8
95 Ventilationsfilter 0il separator 1 48379
96 Skruv Screw 6 UBS 1/4 UNC x 19 D60
97 Packning Gasket ik 48527
98 Motortass, bakre Mounting bracket, aft 2 48464
99 Skruv Screw 8 UBS 3/8 UNC x 32 D60
100 Fjaderbricka Spring washer 8 FBB 9,7
101 Gummiupphéngning, bakre, | Rear rubber mounting, complete
komplett | 2 48599
102 Motortass Mounting bracket 2 48582
103 Gummielement Rubber element 4 48361
104 Skruv Screw 4 | U6S 1/2 UNT x 38
105 Fjdderbricka Spring washer 4 FBB 13
106 Plat Plate 2 48600
107 Skruv Screw 6 Ue6s 5/16 UNC x 13
| 108 Fjdderbricka Spring washer 6 FBB 8,2







Backslag

Sida

Reverse gear page "
|
?i’; Benamning | Description ]; 32; g;:tlgonr ‘;:‘:i:kning
1 Backslag, komplett Reverse gear, complete 1 48604 49896 *
2 Backslag, delkomplett Reverse gear, incomplete 1 48574 49899 *
3 Backslagsaxel Reverse gear shaft 1 48465
4 Lock Cover 1 48461
5 Packning Joint 1 48526
6 | Skruv Screw 4 U6S 3/8 UNC x 25 D60
7 | Fjaderbricka Spring washer 4 | FBB 9,7
8 ! Ring Ring 1 48473
9 | Kullager Ball bearing 1 SKF 6405
10 | Lock Cover 1 48462
11 ‘ Tatningsring 50 x 68 x 10 0il seal 50 x 68 x 10 1 52801-199
12 1 O-ring O-ring 1 OR - 74,5 x 3 SMS 1586
13 | Skruv Screw 3 | Ues 5/16 UNC x 22 D60
14 | Fjaderbricka Spring washer 3 FBB 8,2
15 ‘ Pinnskruv Stud bolt 1 UPS 3/8 UNC x 35
16 | Plattkil Flat key 1 R 6 x 6 x 35 dr
17 ‘ Kopplingshalva Coupling half 1 48355
18 ; Packning Joint 1 48531
19 ! Bricka Washer 1 48530
21 ‘ Mutter Nut 1 Loc-King 3/8 UNC D80 fzb
22 ‘ Kopplingshalva Coupling half 1 48354
23 | Bussning Bush 2 48362
24 Skruv Screw 4 UC6S 3/8 UNC x 32 D 140
25 Kil Key 1 R 8 x 7 x 60 dr




40 39 38 33 34 35 32 48574

\ 30-35

50 50 48 49 43 42 4

3

17 5

/ 30 29 20 27 26 18 31 28 16 15 14 12 11 10 9
1




Backslag med reduktionsvéxel

Reverse gear with reduction gear roge
|
ggz: Bendmning Deseription 32;: E::ilgonr ;ﬂ:i:kning
!
1 Bnck§1ag,”komplett med re- ‘ Revers? gear, complete, with
duktionsvixel 2:1 reduction gear 2:1 1 48605 49897 *
2 Backslag, delkomplett Reverse gear, incomplete 1 48574 49899 *
3 Backslagsaxel Reverse gear shaft 1 48433
4 Packning Joint 1 48526
5 Mellandel Reduction gear box adaptor 1 48476
| & Skruv Serew 4 | UGS 3/8 UNC x 25 D60
7 Fjdderbricka Spring washer 4 FBB 9,7
8 Tatningsring 45 x 62 x 10 0il seal 45 x 62 x 10 1 52801-192
9 Hylsa Sleeve 1 48444
10 Rullager Roller bearing 1 SKF 22207 C
11 Sparring Cirelip 1 Sg H 72
12 Distansring Distance ring 1 48475
13 Plattkil Flat key 1 R 6 x 6 x 256 dr
14 Kugghjul Gear wheel 1 48478
15 Lasbricka Locking washer 1 25 SMS 488
16 Lasmutter Locknut 1 25 SMS 487
17 Packning Joint s 48528
18 Vixelhus Gear housing 1 48477
19 Skruv Screw 1 U6S 3/8 UNC x 25 D60
20 | Skruv Screw 4 | UGS 3/8 UNC x 83 DGO '
21 Hylsa Sleeve 1 48482
22 0ljemdtsticka, komplett 0il dip stick, complete 1 18483
23 Sticka Dip stick 1 28320
24 Handtag Handle 1 48262
25 Q-ring O-ring 1 OR - 7,1 x 1,6
26 Packning Fibre washer 1 18265-6
27 Plugg Plug 1 24835
28 Rullager | Roller bearing 1 SKF NU 304
29 Axel | Shaft 1| 48480
30 Plattkil | Flat key 2 | RBx 7T x 30 dr
31 Kuggh jul Gear wheel 1 48479
32 Kullager Ball bearing 1 SKF 6307
33 Lock Cover 1 48462
34 O-ring O-ring 1 OR - 74,5 x 3 SMS 1586
35 Tatningsring 50 x 68 x 10 0il seal 50 x 68 x 10 1 52801-199
36 Skruv Serew 3 U6S 5/16 UNC x 22 D60
37 Fjaderbricka Spring washer 3 FBB 8,2
a8 Kopplingshalva Coupling half 1 48356
39 Pinnskruv Stud bolt 1 UPs 3/8 UNC x 35
40 Packning Joint 1 48531
|41 Bricka Washer 1 48530
#* fr o m serie 5 = 5




51

50 50 48 49 43 42 41 40 39 38 33 34 35 32

30 29 20 27 26 18 31

28 16

15

14 12 N

10 9

1

48574
30-35




Backslag med reduktionsvaxel

Reverse gear with reduction gear Page !
Pgs. Benimning Description Ant. | Detalj nr Anmidrkning
Fig. Qty. | Part No Notes
43 Mutter | Nut 1 Loc-King 3/8 UNC D80 fzb
44 Packning : Fibre washer 1 18265-23
45 0ljepafyllningslock, kompl. 0il filler cap, complete 1 33560
46 Lock Cap 1 33558
47 Ventil Valve 1 33559
48 Kopplingshalva Coupling half 1 48354
49 Bussning Bush 2 48362
50 Skruv Screw 4 UC6S 3/8 UNC x 32 D140
51 Kil Key 1 R 8 x 7 x 60 dr
Backslag, komplett, med re- 1 Reverse gear, complete, with
duktionsviaxel 2,7:1 reduction gear 2.7:1 1 48580 49898 *
14 Kugghjul | Gear wheel 1 48578
31 Kugghjul Gear wheel 1 48579
48 Kopplingshalva Coupling half i 48581

Ovriga detaljer lika back- |
slag med reduktionsvéxel
23:1

Remaining parts identical with
those included in reverse gear

with reduction gear 2:1




1R-176 J

2ZR-175




Handstart, véxelstromsgenerator

Hand starting device, alternator Page 43
|
Piy,| Denamning Description il R Annirkning
1 | Handstartanordning, komplett| Hand starting device, complete . 48592 75058 *
2 Lock med konsol I Cover with bracket L 48583 75059 *
3 Kedjehjul Upper chain wheel 1 48584 75060 *
4 Smérjnippel Grease fitting 2 24381
5 Fjddrande rdorpinne Resilient pin 1 FRP 4 x 14
6 Bult Bolt A 48585
7 Spidrrhake Catch 1 22783
8 Bricka Washer 1 48586
9 Distansring Distance ring 1 55 x 68 x 1
10 Sparring Cireclip 1 SgA 55
11 Spirrhylsa Ratchet sleeve 1 48587
12 Bricka Washer 1 27146
13 Lasbricka Locking washer 1 Stickto AZ 8,4
14 Skruv Screw 1 | U6S 5/16 UNC x 16 DGO
15 Smérjnippel Grease fitting 1 24383
16 Konsol for vev Bracket for crank 1 48589 75061 *
17 |  Skruv Screw 2 UGS 3/8 UNC x 32 DGO
18 Skruv Screw 2 Uss 5/16 UNC x 22 D60
19 Fjdderbricka Spring washer 2 BB 8,2
20 Axel Shaft 1 48590 75062 *
21 Plattkil Flat key 1 6 x 6 x 25 dr
22 Startvev, komplett Starting crank, complete 1 20946
23 Vev Crank 1 24433
24 Pinne Pin 1 49185
25 Handtag Handle 1 30756
26 Bricka Washer 1 BRB 8,4 x 16
27 Stoppskruv Locking secrew 1 US6SS 5/16 UNC x 9,5
28 Kedjehjul Lower chain wheel 1 48591 75063 *
29 Fjddrande rorpinne Resilient pin 1 FRP 6 x 40
20 Rullkedja, 104 limkarmlds| Roller chain, 104 links incl.lock 1 | 8 x 3 X 515 700 any oed Linker
1 Vixelstromsgenerator, kompl. Alternator, complete 1 48638
2 Vaxelstromsgenerator Alternator 1 48641
3 Mutter Nut I 49243
4 Fjdderbricka Spring washer 1 FBB 14,2
5 Eil Key 1 49244
6 Remskiva Belt pulley 1 48644 |
T Laddningsregulator Charging relay 1 48643 :
8 Kopplingsblock Connecting block 1 48639
9 Flatstiftskontakt Connector 3 48659
10 | Fiaste for generator Bracket for alternator 1 48647
11 ‘ Skruv Screw 2 U6s 5/16 UNC x 70
12 ‘ Spénnjirn Adjusting strap 1 48648
13 Bussning Bush L 48362
14 Skruv Screw 1 UBS 5/16 UNC x 32
15 Fjdderbricka Spring washer 1 FBB 8,2
16 Mutter Nut 1 U6M 5/16 UNC
17 Bricka Washer 1 BRB 8,4 x 16
18 Distanshylsa Distance sleeve 2 48640
19 Skruv Screw 2 U6S 5/16 TNC x 76
20 Gummihuv Insulating cover 3 47629
St Cover 1 75778
* fr o m serie 4 - 4



